

CERTIFICATE OF COMPLIANCE FOR
Lecta
Llull 331
08019 Barcelona
Spain

SAMPLE DESCRIPTION: DIVA ART 1S (and other possible commercial names of CAI No. 277)
Material: Coated paper 1S

LABORATORY: INTERTEK CONSUMER GOODS GMBH
Würzburger Straße 152
D-90766 Fürth

The above sample was tested on the 05.06. / 16.07, 2019 and the results appear in the Test Report N° FUHLCP2019-04919 and FUFDCP2019-05754 Based on the obtained results, Intertek certifies that such sample complies with the following:

- Analytical Safety testing regarding RoHS directive 2011/65/EC including Directive (EU) 2015/863
- Analytical Safety testing regarding Food Contact Legislation FDA 21 CFR § 176.170 for paper and paperboard

Yours faithfully,



Neal Bernuy
Regional Manager SL/HL SE & ERCA

Date: 23/07/2019